
E
d 

: 				
R

ev
 :

 				
	




INSTRUCTION

12
/2

3
G

R
LD

TO
O

R
X

W
B

X
18

0M
00



CARE AND MAINTENANCE 

1. Lubricate moving parts with WD-40 or light oil periodically.
2. Inspect and tighten all parts before using the equipment.
3. The equipment can be cleaned using a damp cloth and mild non-abrasive detergent.

DO NOT use solvents.
4. Examine the equipment regularly for signs of damages or wear.
5. Replace any defective components immediately and/or keep the equipment out of use until

repair.
6. Failure to examine regularly may affect the safety level of the equipment.

WEIGHT CAPACITY AND DIMENSION 

1. Maximum user weight: 300 lbs.
2. Maximum weight capacity (including user weight): 600 lbs.
3. Assembled Dimension: 65” x 23” x 46.5”

BACKREST ADJUSRMENT ANGLES 

Backrest adjustment angle ranges from -270 to 760. 

29



1 ×1 3 ×12 ×1

4 ×1 5 ×1 6 ×1 7 ×2

8 ×1 9 ×1 10 ×1 11 ×2 12 ×1

13 ×3 14 ×1 15 ×1 16 ×6

17 ×6 18 ×1 25 ×1 45 ×1

HARDWARE PACK

30



37 ×8

31 ×4

32 ×3

33 ×1

34 ×1

35 ×1

36 ×1

31



15210 3 21865 7 019 11 41314

0 "1 2" 3" "4 "5

mm

6"

16

7"

17 18

23 ×1

24 ×1

41 ×8 40 ×16 39 ×2

43 ×10

42 ×1

30  ×1

49 ×2

32



31 ×4 40 ×4

43 ×4

M10×70mm φ20×φ10.5

M10

1

2

43

43
40

12
31

3

10

31

40

1

ASSEMBLY INSTRUCTIONS

33



34

φ20×φ10.5M10×70mm



35

M6×6mm

M12×195mm

φ24×φ13.5



36

φ20×φ10.5

M10×125mm

M10×185mm



M8×40mm

37

φ16×φ8.4



24

40

16

4
4043

13

16

13

17

5

18
23

13

16

16
17

17

17

17

17

33

33 ×1

6

40 ×2

43 ×1 M10

M10×90mm

45

16

38

φ20×φ10.5



EXPLO
D

ED
 D

IAG
R

AM

24

1

26

2

43

25

43 40 32

11

8

12
31

21

41

37

36

39

29

34

40

37

41

28

7

15

14

43

6

43
40

28

37
40

16

27

4

4043

13

16

13

50

17

5

22
50

16
19

50

20
18

23

39

10

13

16

16
17

17

17

17

22

17

28

30

31

35

33

41

38

39
42

40

40
43

40

11

4144

45

46

47

28

28

48 48

28

48

48

48

49

39



PART
NO. DESCRIPTION SIZE QUANTITY

1 Main Frame 1

2 Front Post 1

3 Rear Base 1

4 Leg Developer Holder 1

5 Leg Developer 1

6 Seat Bracket 1

7 Backrest Support 2

8 Backrest Incline Support 1

9 Seat Incline Support 1

10 Front Post Bracket 1

11 Incline Adjustment Base 2

12 Bracket 120×50×3 1

13 Foam Tube 3

14 Seat Pad 1

15 Backrest Board 1

16 Foam Roll 6

17 Foam Roll End Cap 6

18 Olympic Sleeve 1

19 Rubber Bumper Ø30×Ø25×30 1

20 End Cap Ø 25 1

21 Roller Wheel 2

22 Leg Developer Bushing 2

23 Spring Clip Ø 49 1

24 Spring Clip Ø 24.5 1

25 Lock Knob M18 1

26 Sleeve □50×□45 1

27 End Cap □45 1

28 End Cap □25 8

29 Rubber Bumper Ø 20×16×29 2

30 L-shaped Lock Pin 1

31 Carriage Bolt M10×70 4

32 Allen Bolt 3

33 Allen Bolt 1

34 Allen Bolt 1

35 Allen Bolt 1

36 Hex Bolt 1

37 Allen Bolt 10

PARTS LIST

40

M10×70

M10×90

M10×125

M10×185
M12×195

M8×40



38 Spacer Ø 25×Ø11 1
39 Washer Ø 24×13.5 2
40 Washer Ø20×Ø10.5 16
41 Washer Ø16×Ø8.4 12
42 Aircraft Nut M12 1
43 Aircraft Nut M10 10
44 Aircraft Nut M8 2
45 Bolt Cover Cap M10 1
46 Rubber Feet 2
47 Rubber Feet 1
48 Bushing 8
49 Set screw M6×6 2

6#
3

Allen Wrench
5#

1
Allen Wrench

4#
1

Allen Wrench
3#

1

Allen Wrench 1

50 End Cap Ø 50

41



GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1

15068 - Pozzolo Formigaro (AL) - Italy
www.toorx.it  -  info@toorx.it




